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M Report No.: 160803130GZU-005

Issued: 2016-9-29

1 TEST RESULTS SUMMARY
Test Item Standard Result
Conducted Emission (9 kHz-30 MHz FCC Part 18: 2014 Pass
Radiated Emission (9 kHz-30 MHz) FCC Part 18: 2014 Pass
Radiated Emission (30 MHz-1 GHz) FCC Part 18: 2014 Pass
Radiated Emission (above 1 GHz) FCC Part 18: 2014 /A N

Remark: 1. The symbol “N/A” in above table means NbApplicable.
2. When determining the test resuglt measurement uncertainty of tests has been considd.

FCC ID: ZFB- C74E- BBBCO1
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2 Test Results Conclusion
(with Justification)

RE: EMC Testing Pursuant to FCC Part 18 performethe Induction Cooktop, Models:
C74E-BBBCO01, C74E-BBBCO02.

We tested the Induction Cooktop, Model: C74E-BBBODI4E-BBBCO02, to determine if they
were in compliance with the relevant FCC rules asked on the Test Results Summary. We
found that the units met the requirement of FCQ P&mwhen tested as received. The worst case’s
test data was presented in this test report.

The submitted samples C74E-BBBCO01, C74E-BBBCOJrataction Hotplates for household use.
Model C74E-BBBCO01, C74E-BBBCO02 are the same extteptnodel name.

According to above information, all the tests aeef@rmed on C74E-BBBCO1,

Conclusion:
The sample as received complied with the FCC Rareduirement.

The production units are required to conform toittigal sample as received when the units are
placed on the market.

FCC ID: ZFB- C74E- BBBCO1
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3 LABORATORY MEASUREMENTS

Configuration Information

Equipment Under Test (EUT). Induction Cooktop

Model: C74E-BBBCO1

Serial No.: Not Labeled

Support Equipment: N/A

Rated Voltage: AC 240V~ 60Hz,

Condition of Environment: Temperature : 22~28
Relative Humidity: 35~60%

Atmosphere Pressure 86~106kPa

Notes:

1. The EMI measurements had been made in the aperabde producing the largest emission in
the frequency band being investigated consistetit mormal applications.

An attempt had been made to maximize the emissioratying the configuration of the EUT.

2. Test Sites:

All of the tests are performed at:

Guangdong CIQ Technology Center.

No.3, Desheng East Road, Shunde Daliang, Foshanddong, China.

This test facility and site measurement data haenbully placed on file with the FCC, test firm
registration number is 756674.

FCC ID: ZFB- C74E- BBBCO1
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5.1

Report No.: 160803130GZU-005
Issued: 2016-9-29

Test Configuration

Cooking Vessel (provided by manufacturer):

Fill container with 80% of water.

Material: stainless steel

Contact surface diameter 18cm, Top surface dian28&mn

The equipment under test (EUT) was configured tasuee its highest possible
radiation level. The test modes were adapted aswglydn reference to the instructions for
use.

Test the EUT in the lowest power level, middle lemad the highest power level, the worst
test data was presented in the report.

TEST RESULTS

Conducted Emission Test
Test Result: Pass

5.1.1Used Test Equipment

The middle power mode and the lowest pomare conducted on below Equipment:

Equipment No. Equipment Model Manufactufdrast Cal. Due Date

CQCSC-EMC-001| Shielded Room TDK 8*6*4 2016/03/17 2019/03/17
CQCSC-EMC-002| EMI Test receiver R&S ESUS8 2016/03/1Y 2017/03/17
CQCSC-EMC-007 LISN R&S ESH2-75 2016/03/1f 2017/03/17
CQCSC-EMC-010] Shielded Room TDK 8*6*4 2016/03/17 2019/03/17
CQCSC-EMC-052 LISN R&S ENV216 2015/12/11 2016/12/11

The highest power were conducted on below Equipment

Equipment No. Equipment Model Manufacturer Last Call Due Date

SD00781 EMI receiver SMR4503 SCHAFNER 2016.8.31 728B0

201044CK0121 LISN ESH2-Z5| Rohde & Schwarz 2016.8.312017.8.30

1244BK0003sD | 109B Pulse i by p jqy | COmpliance Direction 5415831 | 2017.8.30
Limiter Systems Inc.

201044CK0128-1 | shielding room| NP-HJ2 Changzhou hanp| 2016.1.12 2017.1.11

FCC ID: ZFB- C74E- BBBCO1
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5.1.2Block Diagram of Test Setup

AC power 50Q terminator
source ’
/
/
ri ¢
[
~ TRANSFORMER AMN N EUT | AE
|
TEST RECEIVER|™ "~~~ '
I _— 1
: | Passive |
———————— | voltage |

5.1.3Test Setup and Procedure

Test was performed according to FCC OST/ MP-5:198é. EUT was set to achieve the
maximum emission level. The mains terminal distndgavoltage was measured with the
EUT in a shielded room. The EUT was connected tgoa®@er source through an Artificial
Mains Network which provides a 80linear impedance Artificial hand is used if apprafe
(for handheld apparatus). The load/control termitistiurbance voltage was measured with
passive voltage probe if appropriate.

The table-top EUT was placed on a 0.8m high norehiretable above earthed ground
plane(Ground Reference Plane).And for floor stagdik)T, was placed on a 0.1m high non-
metallic supported on GRP. The EUT keeps a distahaeleast 0.8m from any other of the
metallic surface. The Artificial Mains Network igusated at a distance of 0.8m from the EUT.

During the test, mains lead of EUT excess 0.8mfalded back and forth parallel to the lead
so as to form a horizontal bundle with a lengtiwleetn 0.3m and 0.4m.

The bandwidth of test receiver was set at 9 kHz ffaquency range from 9 kHz to 30MHz
was checked.

FCC ID: ZFB- C74E- BBBCO1
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Report No.: 160803130GZU-005
Issued: 2016-9-29

5.1.4Test Data & Curve
At main terminal: Pass

Tested Wire: Live Operation Mode: the highest power
130.0 dBu¥
65 FCC Part18 Conduction(QP)
. [
y_.x“_"k ) FCC Partlg Eonmm\rﬁ&ge] J
! i T 7 VW\V\
LAl
AYG
0.0
0.009 [(MHz] 30.000
. | Feaven™ | Taar | aaaes | oo | camwt | oy |o==r] e
1 0.0498 999 | 6970 | 7969 | 11000 [-30.31| aP | P
2 0.1500 10.00 | 4690 | 5690 | 6599 |-909| ap [P
3 0.1500 10.00 | 3750 | 4750 | 5599 | -849| ave | P
4 0.4200 10.02 | 4030 | 5032 | 5745 [-713| ap [P
g 0.4200 10.02 | 3420 | 4422 | 4745 |-323| AvG | P
B 0.6700 10.03 | 3160 | 4163 | 5600 [-1437] ap [P
7 0.6700 10.03 | 2850 | 3853 | 4600 | -747| AVG | P
8 117100 | 1020 | 4270 | 5290 | 6000 |-710| QP [P
9 117100 | 10.20 | 2990 | 4010 | s000 | -990| AvG | P
10 | 195500 | 1029 | 3450 | 4479 | 6000 [-1521] aP [P
11 | 195500 | 1029 | 2470 | 3499 | 50.00 [-1501] AVG | P

FCC ID: ZFB- C74E- BBBCO1
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Tested Wire: Neutral Operation Mode: the highest power

130.0 dBuV

65

FCC Part18 Conduclion[ﬂ P]

FCL Part18 EondW[Av ge]M

e A

peak

AVG

0.0
0.009 [MHz) 30.000
o | " | oy | (auvy | @suvy | @sovy | (@) | 2= °F
1 0.0246 9.97 74.60 8457 110000 | -2543 QF | P
2 0.0507 9.99 68.90 78.89 g9.87 (1098 QP (P
3 01500 10.00 48.50 58.50 6599 [ -74% QP (P
4 01500 10.00 36.80 46.80 3599 [ -919 | AVG | P
3 04300 10.02 40.50 30.52 3725 | -673| QF (P
& 04300 10.02 33.40 4342 4725 | 383 AVG | P
7 11.7000 10.20 42.60 52.80 g0.00 [ -720 QP (P
i 11.7000 10.20 29.70 39.90 30,00 (10100 AVG | P
9 20,1150 10.29 36.50 4679 60.00 [(-1321| QF (P
10 20.1150 10.29 28.40 38.69 50,00 [-11.31| AVG | P

FCC ID: ZFB- C74E- BBBCO1
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Tested Wire: Live Operation Mode: Middle power

120T

11
10071
Q0T
80T
07T

sk \ FCC Induction Cooker Voltage on Mains QP
|

50- “” 0
L o *
40T L 2

30T

Level in dB

20T

0 —t t t —t t t —t t t —
9k 20 30 50 100k 200 300 500 M 2M 3M  5M 10M 20 30M
Frequency in Hz

Frequency QuasiPeak | Meas. | Bandwidth PE | Line | Corr. | Margin Limit

(MHz) (dBuv) Time (kHz) (dB) (dB) (dBuv)
(ms)

0.052920 74.3 [ 1000. 0.200 | GN | L1 10.0 -15.2 89.5
0.182000 45.3 | 1000. 9.000 | GN | L1 10.0 -19.1 64.4
0.674000 39.4 [ 1000. 9.000 | GN | L1 10.0 -16.6 56.0
1.026000 45.8 | 1000. 9.000 | GN | L1 10.0 -10.2 56.0
20.378000 51.5 [ 1000. 9.000 | GN | L1 104 -8.5 60.0
26.450000 51.8 [ 1000. 9.000 | GN | L1 104 -8.2 60.0
Frequency CAverage Meas. | Bandwidt h | PE Line | Corr. | Margin Limit
0.052920 70.8 [ 1000. 0.200 | GN | L1 10.0
0.182000 39.4 [ 1000. 9.000 | GN | L1 10.0 -15.0 54.4
0.674000 29.1 [ 1000. 9.000 | GN | L1 10.0 -16.9 46.0
1.026000 34.0 [ 1000. 9.000 | GN | L1 10.0 -12.0 46.0
20.378000 40.1 | 1000. 9.000 | GN | L1 104 -9.9 50.0
26.450000 41.7 | 1000. 9.000 | GN | L1 10.4 -8.3 50.0

FCC ID: ZFB- C74E- BBBCO1
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Tested Wire: Neutral

Report No.: 160803130GZU-005
Issued: 2016-9-29

Operation Mode: Middle @wer

1201
11
1001
90T
80T
I »
70T
= L
% FCC Inductioni Cooker Voltage/on Mains OP
s 6or
e~ L
> 3
8 s0+ > hd
i »
40T ) d *
30T
20T
10T
0 t t t t t t t t t t t t t {
9k 20 30 50 100k 200 300 500 M 2M 3M  5M 10M 20 30M
Frequency in Hz
Frequency QuasiPeak | Meas. | Bandwidth PE | Line | Corr. | Margin Limit
(MHz) (dBuv) Time (kHz) (dB) (dB) (dBuv)
(ms)
0.053 73.2 1000. 0.200 | GN_[ N 10.0 -16.2 89.4
0.314 42.1 1000. 9.000 | GN | N 10.0 -17.7 59.9
0.974 45.1 1000. 9.000 | GN | N 10.0 -10.9 56.0
2.754 42.8 1000. 9.000 | GN [ N 10.1 -13.2 56.0
11.494 45.9 1000. 9.000 | GN [ N 10.2 -14.1 60.0
20.050 52.0 1000. 9.000 | GN [ N 104 -8.0 60.0
Frequency CAverage Meas. | Bandwidth PE Line | Corr. | Margin Limit
0.053 66.2 1000. 0.200 | GN_ [ N 10.0
0.314 36.1 1000. 9.000 | GN [ N 10.0 -13.8 49.9
0.974 33.6 1000. 9.000 | GN [ N 10.0 -12.4 46.0
2.754 32.7 1000. 9.000 | GN [ N 10.1 -13.3 46.0
11.494 34.3 1000. 9.000 | GN [ N 10.2 -15.7 50.0
20.050 39.3 1000. 9.000 | GN | N 10.4 -10.7 50.0

FCC ID: ZFB- C74E- BBBCO1
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Tested Wire: Live Operation Mode: the lowest power
1201
11
1001
Q07T
80T
701
g 1
% 60+ FCC Inductioni Cooker Voltage/on Mains OP
- |
g sot
L
40--
- * > 4
301 ’
20T L3
" *
10T
0 u u u -t u u u u u u u u u 1
9k 20 30 50 100k 200 300 500 M 2M  3M 5M 10M 20 30M

Frequency in Hz

Frequency QuasiPeak | Meas. | Bandwidth PE | Line | Corr. | Margin Limit

(MHz) (dBuv) Time (kHz) (dB) (dB) (dBuv)
(ms)

0.052600 14.6 | 1000. 0.200 | GN | L1 10.0 -74.9 89.5
0.174000 34.8 [ 1000. 9.000 | GN | L1 10.0 -29.9 64.8
0.494000 35.1 [ 1000. 9.000 | GN | L1 10.0 -21.0 56.1
11.458000 19.4 | 1000. 9.000 | GN | L1 10.2 -40.6 60.0
18.726000 47.2 | 1000. 9.000 | GN | L1 10.3 -12.8 60.0
21.358000 31.6 [ 1000. 9.000 | GN | L1 104 -28.4 60.0
Frequency CAverage Meas. | Bandwidth PE Line | Corr. | Margin Limit
0.052600 20.1 [ 1000. 0.200 | GN | L1 10.0
0.174000 32.2 [ 1000. 9.000 | GN | L1 10.0 -22.5 54.8
0.494000 31.3 [ 1000. 9.000 | GN | L1 10.0 -14.8 46.1
11.458000 31.2 [ 1000. 9.000 | GN | L1 10.2 -18.8 50.0
18.726000 19.8 | 1000. 9.000 | GN | L1 10.3 -30.2 50.0
21.358000 38.2 [ 1000. 9.000 | GN | L1 10.4 -11.8 50.0

FCC ID: ZFB- C74E- BBBCO1
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Tested Wire: Neutral

Report No.: 160803130GZU-005
Issued: 2016-9-29

Operation Mode: the lowesogver

1201
11
1001
90T
80T
70T
= L
% FCC Inductioni Cooker Voltage/on Mains OP
c 60T
e~ L
>
8 sot
2 ¢
*
30+ *
i &
20T
" *
10T
0 t t t T t t t t t t t t t {
9k 20 30 50 100k 200 300 500 M 2M 3M  5M 10M 20 30M
Frequency in Hz
Frequency QuasiPeak | Meas. | Bandwidth PE | Line | Corr. | Margin Limit
(MHz) (dBuv) Time (kHz) (dB) (dB) (dBuv)
(ms)
0.434 43.3 1000. 9.000 | GN | N 10.0 -13.8 57.2
1.778 37.6 1000. 9.000 | GN | N 10.0 -18.4 56.0
4.306 14.7 1000. 9.000 | GN | N 10.1 -41.3 56.0
11.226 41.7 1000. 9.000 | GN [ N 10.2 -18.3 60.0
18.382 26.1 1000. 9.000 | GN [ N 10.3 -33.9 60.0
25.590 32.2 1000. 9.000 | GN [ N 104 -27.8 60.0
Frequency CAverage Meas. | Bandwidth PE Line | Corr. | Margin Limit
0.434 38.5 1000. 9.000 | GN [ N 10.0 -8.6 47.2
1.778 19.4 | 1000. 9.000 | GN [ N 10.0 -26.6 46.0
4.306 23.9 1000. 9.000 | GN [ N 10.1 -22.1 46.0
11.226 13.8 1000. 9.000 | GN [ N 10.2 -36.2 50.0
18.382 23.2 1000. 9.000 | GN [ N 10.3 -26.8 50.0
25.590 18.0 1000. 9.000 | GN | N 10.4 -32.0 50.0

FCC ID: ZFB- C74E- BBBCO1
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5.1.5Measurement Uncertainty
Uncertainty: 2.61 dB for frequency rang 9 kHz-198zkand 2.58 dB for frequency rang 150
kHz-30 MHz at a level of confidence of 95%.

5.2 Radiated Emission(9kHz - 30 MHz)
Test Result: PASS

5.2.1 Used Test Equipment

Equipment | Equipment Model Manufacturer Last Cal. Due Date

No.

EE226 EMI Test ESR3 Rohde & Schwarz| 2016.5.17 2017.5.17
Receiver

EE249 EMI Test ESR3 Rohde & Schwarz| 2016.5.17 2017.5.17
Receiver

1029 Loop Antenna PLA-1030/B ARA 2016.5.29 2017.5.29

5.2.2 Block Diagram of Test Setup

VVVVVVVVVVVY

EUT

/ Turn Table

Receiver

AAAA

VVVV

FCC ID: ZFB- C74E- BBBCO1
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5.2.3 Test Setup and Procedure

The measurement was applied in a semi-anechoiclarafihe EUT were placedona 1l m
high wooden turntable above the horizontal metaligd plane. The turn table rotated 360
degrees to determine the position of the maximunsgon level. The EUT was set 3 meters
away from the receiving antenna which was mountedroantenna tripod.

Loop antenna was used as receiving antenna. Tharantvas supported in the vertical plane
and was rotatable about a vertical axis to obtamtaximum emission. The antenna height
of was set at 2 m above ground level.

The bandwidth setting on Receiver was 9 kHz. Thguency range from 9 kHz to 30MHz
was checked.

An initial pre-scan was performed in the 10m chamiséng the spectrum analyzer in peak
detection mode. Average measurements were condoasedl on the peak sweep graph. The
EUT was measured by a 0.6m loop antenna.

FCC ID: ZFB- C74E- BBBCO1
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5.2.4Test Data & Curve
Tested Polarization: Vertical

1200 dBu¥/m

Operation Mode: the highest paw

FCC Part18 10m Radiation{induction cooke

60

0.0
0.009 [MHz] 0.150

1200 dBu¥/m

FCC Part18 10m Radiation{induction cooke

60

0.0
0.150 0.5 [MHz) 5 30,000
Frequency Factor | Reading Level Limit  [Margin o Height | Azimuth
No. (MHz) (dB/m} | (dBuV) [(dBuV/m)|{dBuV/m)| (dB) 1 fem) deg) | 7T
1 0.0240 2033 5217 T72.50 7350 | 100 AVG P
2 0.0273 2025 51.85 7210 7350 | 140 AVG P
Frequency Factor | Reading | Level Limit [Margin Height | Azimuth
No. (MHz) (dB/m) | (dBuV) |(dBuVim)|(aBuvim)| (dB) |Z===| (em) | (deg) |
1 0.1659 2030 19.30 30.60 7350 |-3380( AVG P
2 0.1945 20.38 17.22 3760 7350 |-3590( AVG P
3 0.2366 2050 13.70 3420 73.50 |-3930( AVG P

FCC ID: ZFB- C74E- BBBCO1
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Tested Polarization: Horizontal Operation Mode: the highest power

1200 dBu¥/m

FCC Part18 10m Radiation[induction cooke

m i/

0.0
0.009 [MHz] 0.150
1200 dBu¥/m

FCC Part18 10m Radiationfinduction cooke

60

0.0

0.150 o5 [MHz) L 30.000
Frequency Factor | Reading Level Limit  [Margin Height | Azimuth
No- | mHz) | (@Bim) | (@Buv) |(@Buvim)|(gBuvim)| (@B) |7=| tem) | w@es) |F
1 0.0230 2034 5146 71.80 T350 | 170 | AVG P
0.0244 2032 5198 72.30 T350 | 120 AVG P
3 0.0279 2024 51.66 71.90 T350 | 160 AVG P
Frequency Factor | Reading Level Limit  [Margin Height | Azimuth
No. (MHz) (dB/m) | (dBuV) |(dBuVim)|(dBuvim)| (dB) || (em) | (deg) |77
1 01677 2031 24 949 4530 7350 |[-28.20( AVG P
0.1945 2038 2122 41.60 7350 [-31.80( AVG P
3 9.1557 2091 16.20 ar.20 7350 |[-36.30 AVG P

FCC ID: ZFB- C74E- BBBCO1
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Tested Polarization: Vertical Operation Mode: Middle power

1200 dBu¥/m

FCC Part18 10m Radiation[induction cooke

: Il

0.0
0.009 [MHz] 0.150

1200 dBu¥/m

FCC Part18 10m Radiation[induction cooke

60

0.0

0.150 05 [MHz) L 30.000
Frequency Factor | Reading Level Limit  [Margin Height | Azimuth
No. (MHz) (dB/m) | (dBuV) |(dBuVim)|(dBuvim)| (dB) |“==*| (em) | (deg) |77
1 0.0244 2032 4878 70.10 7350 | -340 | AVG P
0.0266 2027 51.03 71.30 T350 | 220 AVG P
3 0.0204 2020 50.70 70.90 7350 | -260( AVG P
Frequency Factor | Reading Level Limit  [Margin o Height | Azimuth
No. (MHz) (dBfm) | (dBuV) [(dBuVim)|{dBuv/m}| (dB) 1 (em) deg) | 7T
1 0.1524 2027 18.93 3920 7350 |[-3430| AVG P
2 0.1844 20.35 18915 39.50 T350 |[-3400| AVG P
3 0.2083 2043 16.07 36.50 7350 [-37.00| AVG P

FCC ID: ZFB- C74E- BBBCO1
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Report No.: 160803130GZU-005
Issued: 2016-9-29

Tested Polarization:Horizontal Operation Mode: Middle power

1200 dBu¥/m

FCC Part18 10m Radiation[induction cooke

60

0.0

0.009
1200 dBu¥/m

[MHz) 0.150

FCC Part18 10m Radiation[induction cooke

60

0.0

30.000

0.150 0.5 [MHz]) 5
Frequency Factor | Reading | Lewvel Limit [Margin Height | Azimuth
No. (MHz) (@B/m) | (dBuv) |(dBuVim)|(dBuvim)| (dB) |7===| (em) | (deg) |77
1 0.0245 2032 5178 7210 7350 [ 140 AVG P
2 0.0266 2027 5223 72.50 7350 [ 1.00| AVG P
3 0.02495 2020 51.10 71.30 7350 | -220| AVG P
Frequency Factor | Reading Level Limit  [Margin Height | Azimuth
No. (MHz) (dBim) | (dBuv) |(dBuvim)|(@Buvim)| (@B) |“==| tem) | (aeg) | 7T
1 0.1582 2028 20.62 40.90 T350 [-3260| AVG P
2 0.1835 20.35 2125 41 60 T350 |[-31.80| AVG P
3 0.2094 2043 2007 40.50 T350 ([-33.001 AVG P

FCC ID: ZFB- C74E- BBBCO1
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Report No.: 160803130GZU-005
Issued: 2016-9-29

Tested Polarization: Vertical Operation Mode: the lowest power

1200 dBu¥/m

FCC Part18 10m Radiation[induction cooke

60

0.0
0.009 [MHz] 0.150
1200 dBu¥/m

FCC Part18 10m Radiation[induction cooke

60

0.0

0.150 05 [MHz) L 30.000
Frequency Factor | Reading | Level Limit  [Margin Height | Azimuth
No. (MHz) (dB/m) | (dBuv) |(dBuv/m)|(@Buvim)| (@B) |“==| tem) | (deg)y |PF
1 0.0262 2028 4802 6930 T350 | 420 AVG P
0.0273 2025 50.05 70.30 Tis50 | -320( AVG P
3 0.0291 2021 47 .99 68.20 T350 | B30 | AVG P
Frequency Factor | Reading Level Limit  [Margin Height | Azimutih
NO- | iMHz) | (dBim) | (dBuv) |(dBuvim)|(dBuvim)| (dB) |P==| tem) | (eea) |
1 0.1633 20.30 16.50 ar.20 7350 |[-36.30 AVG P
0.1844 20.35 1225 3260 7350 |[-4080( AVG P
3 0.3321 2061 1058 320 7350 |[-4230 AVG P

FCC ID: ZFB- C74E- BBBCO1
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Report No.: 160803130GZU-005
Issued: 2016-9-29

Tested Polarization:Horizontal Operation Mode: the lowest power

1200 dBu¥/m

1 FCC Part18 10m Radiation[induction cooke

60

0.0

0.009 [MHz] 0.150
1200 dBu¥/m

FCC Part18 10m Radiation{induction cooke

60

0.0

0.150 0.5 [MHz) 5 30,000
Frequency Factor | Reading Level Limit  [Margin Height | Azimuth
No. (MHz) (dB/m) | (dBuV) |(dBuvim)|(dBuvim)| (dB) |T==°"| (em) | (deg) | T
1 0.0267 2026 51.04 71.30 T350 | 220 AVG P
0.0273 2025 5075 71.00 T350 | 250 AVG P
3 0.0295 2019 4841 6960 T350 | -380( AVG P
Frequency Factor | Reading Level Limit  [Margin Height | Azimuth
No. (MHz) (@B/m) | (dBuV) |(dBuvim)|(aBuvim)| (aB) |Z===| (em) | (dea) |
1 0.1500 2026 19.84 40.10 73560 |[-3340| AVG P
2 0.1815 20.34 16.86 3r20 7350 |[-36.30| AVG P
3 0.2863 20.63 12 47 3310 7350 |(-4040| AVG P

FCC ID: ZFB- C74E- BBBCO1
Page?1 of 29



5.2.5 Measurement uncertainty

The measurement uncertainty for magnetic fieldatadi emission test is under consideration.

5.3 Radiated Emission (30 MHz- 1 GHz)
Test Result: Pass

5.3.1Used Test Equipment

Report No.: 160803130GZU-005
Issued: 2016-9-29

Equip. No. | Equipment Model Manufacturer Last Cal. Due Date
En?g%gl Shielded Room TDK 8*6*4 2016/03/17 2019/03/17|
é:n(/?((::(s)gz EMI Test receiver R&S ESUS8 2016/03/17 2017/03/17|
gﬁgﬁ& Bé;%rgC:LtBefr? (,S Schwarzbeck SWB-VULB9163 2016/03/12] 2019/03/12
ECI\SIQS?)(C):S Horn Antenna R&S HF907 2016/03/12 2019/03/12
EC,\%?)SG Preamplifier R&S SCU-18 2016/03/17 2017/03/17
é\(ﬂ?gts)(llo Shielded Room TDK 8*6*4 2016/03/17 2019/03/17|
Ecl\?g?)i:l Chamber TDK 9*6*6 2016/03/1y 2019/03/17

FCC ID: ZFB- C74E- BBBCO1
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m Report No.: 160803130GZU-005

Issued: 2016-9-29

5.3.2Block Diagram of Test Setup

VVVVVVVVVVVY

EUT

Antenn

'\Qmask

VVVV

Turn Table

—AAAA

Receive

5.3.3Test Setup and Procedure

The measurement was applied in a 3 m semi-anechaiober. The EUT and simulators
were placed on a 1 m high wooden turntable abawédhizontal metal ground plane. The
turn table rotated 360 degrees to determine thiio®f the maximum emission level. The
EUT was set 3 meters away from the receiving aevinich was mounted on an antenna
mask. The antenna moved up and down between froetetno 4 meters to find out the
maximum emission level.

Broadband antenna was used as receiving antenttahBozontal and vertical polarization

of the antenna was set on measurement. In orderdtéhe maximum emission, all of the
interface cables were manipulated according to ST/ MP-5:1986 requirement during
radiated test. The bandwidth setting on Test Recenas 120 kHz. The frequency range from
30 MHz to 1 GHz was checked.

An initial pre-scan was performed in the 3m chamis#ng the spectrum analyzer in peak
detection mode. Quasi-peak measurements were dawndo@sed on the peak sweep graph.

FCC ID: ZFB- C74E- BBBCO1
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Report No.: 160803130GZU-005
Issued: 2016-9-29

5.3.4Test Data & Curve

Tested Polarization: Vertical Operation Mode: the highest power

100T

Q0T
HEEPart18-3m-AV-INDUCT-CQOKER

80T

07T

60T

S
=
8 sot
£
3z
S g071
30T
20T
10T
0 t t ——— t t t t t ——t— {
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Frequency CAverage Meas. | Bandwidth Height | Polarization Corr. | Margin Limit
(MHz) (dBuv/m) Time (kHz) (cm) (dB) (dB) (dBuv/m)
(ms)
109.589 21.1 | 1000.0 120.000 100.1 | V 13.3 -62.4 83.5
124.672 23.4 | 1000.0 120.000 100.1 | V 10.8 -60.1 83.5
167.207 21.1 | 1000.0 120.000 150.0 | V 10.2 -62.4 83.5
173.318 21.4 | 1000.0 120.000 150.0 | V 10.5 -62.1 83.5
174.676 21.2 | 1000.0 120.000 150.0 | V 10.6 -62.3 83.5
186.704 21.6 | 1000.0 120.000 150.0 | V 11.6 -61.9 83.5

FCC ID: ZFB- C74E- BBBCO1
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Report No.: 160803130GZU-005
Issued: 2016-9-29

Tested Polarization: Horizontal Operation Mode: the highest power

100T
90T
80T
70T
60T

£ L

£

g sot

s T

S o7
30T
20T
10T
0 t t t t t t t t t t t t t |
30M 50 60 80 100M 200 300 400 500 800 1G

Frequency in Hz

Frequency CAverage Meas. | Bandw idth Height | Polarization Corr. Margin Limit
(MHz) (dBuV/m) Time (kHz) (cm) (dB) (dB) (dBuV/m)
(ms)
153.530 10.8 | 1000.0 120.000 150.1 | H 9.6 -72.7 83.5
156.488 10.8 | 1000.0 120.000 150.1 | H 9.7 -72.7 83.5
158.380 10.7 | 1000.0 120.000 150.1 | H 9.8 -72.8 83.5
171.135 11.6 | 1000.0 120.000 150.1 | H 10.3 -71.9 83.5
175.791 11.2 | 1000.0 120.000 150.1 | H 10.7 -72.3 83.5
913.622 25.3 | 1000.0 120.000 999 | H 24.5 -58.2 83.5

FCC ID: ZFB- C74E- BBBCO1
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Report No.: 160803130GZU-005
Issued: 2016-9-29

Tested Polarization: Vertical Operation Mode: Middle power

Q0T
T HEEC Part 18 3m-AV-INDUCT COQOKER

80T

0T

60T

£
=
8 50t
< |
2
Y 071
30T
20T
101
0 t t —t—t t t t t t ———t {
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Frequency CAverage Meas. | Bandwidth Height | Polarization Corr. Margin Limit
(MHz) (dBuV/m) Time (kHz) (cm) (dB) (dB) (dBuV/m)
(ms)
33.201 37.1 | 1000.0 120.000 999 | V 12.7 -46.4 83.5
50.322 36.4 | 1000.0 120.000 150.0 | V 13.8 -47.1 83.5
106.727 37.2 | 1000.0 120.000 999 | V 13.5 -46.3 83.5
154.257 35.9 | 1000.0 120.000 150.0 | V 9.6 -47.6 83.5
169.729 34.9 | 1000.0 120.000 150.0 | V 10.2 -48.6 83.5
180.932 35.4 | 1000.0 120.000 150.0 | V 11.1 -48.1 83.5

FCC ID: ZFB- C74E- BBBCO1
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Report No.: 160803130GZU-005
Issued: 2016-9-29

Tested Polarization: Horizontal Operation Mode: Middle power

Q0T
T HEEC Part 18 3m-AV-INDUCT COQOKER

80T

0T

60T

£ L
=
g sot
£ |
]
S 40-
30T
201
101
0 t t ——— t t t t t ——t— {
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Frequency CAverage Meas. | Bandwidth Height | Polarization Corr. | Margin Limit
(MHz) (dBpV/m) Time (kHz) (cm) (dB) (dB) (dBpV/m)
(ms)
145.770 36.7 | 1000.0 120.000 99.8 | H 9.4 -46.8 83.5
149.310 38.7 | 1000.0 120.000 998 | H 9.4 -44.8 83.5
168.759 35.9 | 1000.0 120.000 998 | H 10.2 -47.6 83.5
201.787 30.8 | 1000.0 120.000 99.8 | H 12.0 -52.7 83.5
205.376 18.6 | 1000.0 120.000 99.8 | H 12.1 -64.9 83.5
211.390 18.6 | 1000.0 120.000 99.8 | H 124 -64.9 83.5

FCC ID: ZFB- C74E- BBBCO1
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Report No.: 160803130GZU-005
Issued: 2016-9-29

Tested Polarization: Vertical Operation Mode: the lowest power

Q0T
T HEEC Part 18 3m-AV-INDUCT COQOKER

80T

0T

60T

£ L
=
8 50T
£
e
S o7
30T
201
101
0 t t ——t— t t t t t ——t— {
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Frequency CAverage Meas. | Bandwidth Height | Polarization Corr. | Margin Limit
(MHz) (dBuv/m) Time (kHz) (cm) (dB) (dB) (dBuv/m)
(ms)
59.876 14.2 | 1000.0 120.000 100.1 | V 13.3 -69.3 83.5
79.664 15.0 | 1000.0 120.000 100.1 | V 9.3 -68.5 83.5
108.037 12.4 | 1000.0 120.000 150.0 | V 134 -71.1 83.5
128.310 23.8 | 1000.0 120.000 100.1 | V 10.3 -59.7 83.5
159.932 34.3 | 1000.0 120.000 150.0 | V 9.9 -49.2 83.5
163.181 10.5 | 1000.0 120.000 150.0 | V 10.0 -73.0 83.5

FCC ID: ZFB- C74E- BBBCO1
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Report No.: 160803130GZU-005
Issued: 2016-9-29

Tested Polarization: Horizontal Operation Mode: the lowest power

100T
90T
80T
70T
60T

E

£

g sot

:

S o7
30T
20T
10T
0 t t t t t t t t t t t t t |
30M 50 60 80 100M 200 300 400 500 800 1G

Frequency in Hz

Frequency CAverage Meas. | Bandwidth Height | Polarization Corr. Margin Limit
(MHz) (dBuV/m) Time (kHz) (cm) (dB) (dB) (dBuV/m)
(ms)
152.948 9.1 | 1000.0 120.000 150.1 | H 9.6 -74.4 83.5
155.130 19.6 | 1000.0 120.000 150.1 | H 9.7 -63.9 83.5
156.343 9.1 | 1000.0 120.000 99.8 | H 9.7 -74.4 83.5
206.831 11.7 | 1000.0 120.000 150.1 | H 12.2 -71.8 83.5
210.760 11.4 | 1000.0 120.000 150.1 | H 12.4 -72.1 83.5
965.080 25.8 | 1000.0 120.000 99.8 | H 24.9 -57.7 83.5

5.3.5Measurement uncertainty
Uncertainty: 4.54 dB in the frequency range of BOLMHz at a level of confidence of 95%

FCC ID: ZFB- C74E- BBBCO1
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